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Appendix F: Band edge measurements

Test Result
Antenn | ChNam | Frequency[MH RefLevel[dB Result[dB | Limit[dBm | Verdic
TestMode
a e Z] m] m] ] t
Low 2412 1.23 -44 55 <-28.77 PASS
11B Ant1
High 2462 -0.81 -47.26 <-30.81 PASS
Low 2412 -2.83 -41.26 <-32.83 PASS
11G Ant1
High 2462 -4.36 -47.04 <-34.36 PASS
11N20SIS Ant1 Low 2412 -3.80 -43.16 <-33.8 PASS
n
O High 2462 -4.94 -47.18 <-34.94 PASS
11N40SIS Ant1 Low 2422 -6.58 -41.09 <-36.58 PASS
n
(0] High 2452 -7.82 -45 <-37.82 PASS
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Appendix G: Conducted Spurious Emission

Test Result
FregRange | RefLevel | Result Limit .
TestMode | Antenna | Frequency[MHz] Verdict
[Mhz] [dBm] [dBm] [dBm]
2412 30~1000 1.23 -59.42 <-28.77 PASS
1000~26500 1.23 -33.74 <-28.77 PASS
30~1000 0.61 -58.6 <-29.39 PASS
11B Ant1 2437
1000~26500 0.61 -34.3 <-29.39 PASS
462 30~1000 -0.81 -59.49 <-30.81 PASS
1000~26500 -0.81 -36.33 <-30.81 PASS
412 30~1000 -2.83 -46.86 <-32.83 PASS
1000~26500 -2.83 -40.1 <-32.83 PASS
30~1000 -3.48 -58.42 <-33.48 PASS
11G Ant1 2437
1000~26500 -3.48 -41.4 <-33.48 PASS
0462 30~1000 -4.36 -57.92 <-34.36 PASS
1000~26500 -4.36 -44.32 <-34.36 PASS
2412 30~1000 -3.80 -56.9 <-33.8 PASS
1000~26500 -3.80 -43.89 <-33.8 PASS
30~1000 -4.34 -57.67 <-34.34 PASS
11N20SISO Ant1 2437
1000~26500 -4.34 -43.53 <-34.34 PASS
0462 30~1000 -4.94 -59.3 <-34.94 PASS
1000~26500 -4.94 -43.73 <-34.94 PASS
0422 30~1000 -6.58 -59.48 <-36.58 PASS
1000~26500 -6.58 -47.02 <-36.58 PASS
30~1000 -6.61 -59.21 <-36.61 PASS
11N40SISO Ant1 2437
1000~26500 -6.61 -43.21 <-36.61 PASS
2452 30~1000 -7.82 -58.96 <-37.82 PASS
1000~26500 -7.82 -46.49 <-37.82 PASS
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Appendix H: Duty Cycle

Test Result
Transmission Transmission Duty Cycle
TestMode | Antenna | Frequency[MHz] ) .
Duration [ms] Period [ms] [%]
2412 20.00 20.00 100.00
11B Ant1 2437 20.00 20.00 100.00
2462 20.00 20.00 100.00
2412 5.49 5.51 99.64
11G Ant1 2437 5.49 5.51 99.64
2462 5.49 5.51 99.64
2412 5.08 5.11 99.41
11N20SISO Ant1 2437 5.08 5.11 99.41
2462 5.08 5.11 99.41
2422 2.47 2.50 98.80
11N40SISO Ant1 2437 2.47 2.49 99.20
2452 2.47 2.49 99.20




CcvC CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0034-RF-A1 Page 55 of 60

Test Graphs

11B_Ant1_2412

Ref Level 20.00 dém  Offset .07 dB & RBW 1 MHz

o Att 30de @ SWT  20ms & VBW 1MHz
SGL Count 1/1 TRG! VID

@ 1Pk Cirw

10 dBm

] A N0 A G ALk p

0 dem TRG_1.900 dBm

-10 dB

-20 dém

-30 dBm

CF 2.412 GHz 1001 pts
-

] ]

2.0 ms/

Date: 28.JUN.2023 15:46:06

11B_Ant1_2437

Spectrum I:I:VIJ
Ref Level 20.00 dem  Offset 9.37 d& & RBW 1 MHz

[ Att 30 de @ BWT 20ms @ VBW 1 MHz

SGL Count 171 TRG: YID

@ LPk Clrw

10 der

B 00 L0 A L A

. TRG 1.500 dBm

=10 dBm

-20 dem

-30 dem

-50 dBm

-60 dBm-

-70 dl

CF 2.437 GHz
-r

1001 pts 2.0 ms/

] W.

Date: 28.JUN.2023 15:54:31

11B_Ant1_2462




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0034-RF-Al

Page 56 of 60

Spectrum Evr"
Ref Level 20.00 dBm Offset 8.928 d8 & RBW 1 MH2
[ Att 30de @ SWT 20ms & VBW 1 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw

10 de

o TRG 0.100 dBm

-10 dBm-

-20di

=30 dBrm

-40 d

-50 dB

-60 dBm

-70d

CF 2.462 GHz 1001 pts 2.0 ms/
-

J [

Date: 28.JUN.2023 16:02:14

11G_Ant1_2412

Spectrum u%:
Ref Level 20.00 dBm Offset 2.07 dB @ RBW 1 MHz
[ Att 30 dE @ SWT 10 ms & VBW 1 MHz
SGL Count 1/1 TRG:VID
® 1Pk Clrw
m1[1] 14.23 dBm)|
4.15000 ms
10:dB pi[1] 12.78 dB|
1t o - bt s s b davd Al " 3 3
R L LI T i m@@@ﬂﬁm
-10 dem : .
-20 dBm
-30 dB
-40 derm:
=50 derm
=60 d
-70 dB
CF 2.412 GHz 1001 pts 1.0 ms/
\Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 4.15ms -14.,23 dBm |
Di] M1| 1| 549 ms | 12.78 dB ]
p2| M1 1 5.51ms | 0.04 dB i
T
Date: 28,JUN.2023 16:06:45

11G_Ant1_2437




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0034-RF-Al

Page 57 of 60

Spectrum

(=)

Ref Level 20.00 dBm
[ Att 30 de @ SWT
SGL Count 1/1

Offset 3.37 dB @ RBW 1 MHz

10ms @ VBW 1 MHz

TRG: YID

@ 1Pk Clrw

Mi[1] -13.86 dBm)|
2.69000 ms

10 dBm

at Vi i

D1f1] 12.43 dB

sestl o bt ogisonts b b Lol s s i

k] o
-1.100 dBmy

10 dB nfl

-20 dém

-30 di

-40 dB

-50 dB

=60 di

=70 dem

CF 2.437 GHz

1001 pts 1.0 ms/
(Marker
Type | Ref | Trc | X-value | v-value |__Functien | Function Result |
M1 1 2.69 ms -13.86 dém | |
D1 M1 1 549 ms | 12,43 dB
pz| M1 1 5.51ms 0.05 dB
)i J
Date: 28.JUN.2 16:13:48

11G_Ant1_2462

Spectrum

Ref Level 20.00 d&m
[ Att 30 dE @ SWT
SGL Count 1/1 TRG: VID

Offset 5.95 d& @ RBW 1 MHz

10ms & VBW 1 MHz

® 1Pk Clrw

10 dB

m1[1] 15.70 dBm)|
4.29000 ms

D1[1] 12.75 dB

I
PP it

-10 dBm

ﬁmﬂ o

Lo .5.49000 ms
G i T ?mf

-20 dBm

-30 dB

-40 derm:

=50 dem-

-60 di

-70 dB

CF 2.462 GHz

1001 pts 1.0 ms/

\Marker

Type | Ref | Trc | X-value
M1 1

| Y-value |__Function | Function Result |

D1 M1| 1]
D2] M1 1

-15.70 dBm
12.75 db
0.15 dB

Nig

J ]

Date: 28.JUN.2023 16:17:27

11N20SISO_Ant1_2412




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0034-RF-Al

Page 58 of 60

rLm

(=)

Ref Level 20.00 dBm
[ Att 30 de @ SWT
SGL Count 1/1

Offset 3.07 dB & RBW 1 MHz

10ms & VBW 1 MHz

TRG: YID

@ 1Pk Clrw

10 dBm

Mi[1]

[N 4 ot

Dif1]

| (AT I T e T Sedixs L

-

-2.95 dBm)|
3.25000 ms
1.26 dB

e
ARG -3.600 dRm—-k

s v i st

-10 dB

i 5.08000 ms|
UL e e i

-20 dém

-30 di

-40 dB

-50 dB

=60 di

=70 dem

CF 2.412 GHz

1001 pts

(Marker

Type | Ref | Trc | X-value

| Y-value |__Function |

1.0 ms/

Function Result |

M1 1 3.
pi| M1 1 5.
D2 M1 1 8.

25 ms ~2.95 dBm |
08 ms | 1.26 dB
11 ms 0.00 di

T

Date: 28.JUN.2023 16

11N20SISO_Ant1_2437

Spectrum

Ref Level 20.00 d&m
[ Att 30 dE @ SWT
SGL Count 1/1

Offset 2.37 d& @ RBW 1 MHz

10ms & VBW 1 MHz

TRG:VID

® 1Pk Clrw

10 dB

M1[1]

RPN A L T

D1[1]

15.00 dBm)|

3.62000 ms

13.83 dB

g 1 §.08000 ms

- dB——

-10 dBm

-20 dBm

-30 dB

-40 derm:

=50 dem-

-60 di

=70 dB

CF 2.437 GHz

1001 pts

(Marker
X-value

| Y-value |__Function |

Function Result |

Type | Ref | Trc |
M1 1

br M1 1
D2| M1 1

3.62 ms
SRS |
5.11ms |

-15.00 dBm

Nig

Date: 28.JUN.2023 16

11N20SISO_Ant1_2462




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0034-RF-Al

Page 59 of 60

Spectrum

(=)

Ref Level 20.00 dBm Offset 8.98 dB @ RBW 1 MHz
[ Att 30 de @ SWT 10ms & VBW 1 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

Dif1]

A A Tt T o g A R T

G w

Mi[1] X
10 dém AROALY

5.08000 ms

a8 dBm)|

2.27 dB|

-50 dB

=60 di

=70 dem

CF 2.462 GHz 1001 pts 1

(Marker
Type | Ref | Trc | X-value | v-value |__Functien | Function Result

.0 ms/

M1 1 500.0 ps -5.38 dbm |
pi| M1 1 5.08 ms | 2.27 d&
D2 M1 1 5.11 ms -0.16 dB

T

Date: 28.JUN.

11N40SISO_Ant1_2422

Ref Level 20.00 dem Offset 5.86 d& @ RBW 1 MHz
[ Att 30 dE @ SWT Sms @ VBW 1 MHz
SGL Count 1/1 TRG:VID

® 1Pk Clrw

mi[1] 26.66 dBm)|

1.57000 ms|
Ao D1[1] 16.97 dB|
i 2.47000 ms

RPN T TN SN YT

-20 dBm

-30 dB

-40 derm:

=50 dem-

-60 di

=70 dB

CF 2.422 GHz 1001 pts 500.0 ps/

(Marker

Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 1.57 ms -26.66 dBm
br M1 1 2,47 ms | 16.97 dB
p2| M1 1 2.5ms | 1.08 db

i J

Date: 28.JUM.2023 1

11N40SISO_Ant1_2437




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0034-RF-Al

Page 60 of 60

TUM I:I:vl:l
Ref Level 20.00 dem  Offset 3.37 dB & RBW 1 MHz
[ Att 30 de @ SWT Sms @ VBW 1 MHz
SGL Count 1/1 TRG: YID
@ 1Pk Clrw
Mi[1] -26.44 dBm|
700.00 ps
10 dam pif1] -17.84 dB|
B 2.47000 ms
PTEWES 4450 bt ol etk
-20 dBm—
-30 dl
-40 dB
D
-50 dB
-60 d
-70 dBm
CF 2.437 GHz 1001 pts 500.0 ps/
(Marker |
Type | Ref | Trc | X-value | v-value |__Functien | Function Result |
M1 1 700.0 ps -26.44 dem | |
Di| M1 1 2.47ms | -17.684 dB | |
pz| M1 1 2.49 ms 0.65 dB
)i J
Date: 28.JUM.2023 16:53:17

11N40SISO_Ant1_2452

Spectrum

Ref Level 20.00 d&m

Offset 2.27 d& & RBW 1 MHz

[ Att 30 dB e SWT Sms & VBW 1 MHz
SGL Count 1/1 TRGVID
® 1Pk Clrw
MI[1] 27.11 dBm
1.91000 ms
Ao D11] -17.41dB
S 2.47000 ms
MMQL o i Ll o b hwmmluuﬂ bbb b kst Il b bbbl "M
R T T (A b Laass g i i T b 4

-20 dBm # I

-30 dB

-40 derm:

o]

=50 dem-

-60 di

=70 dB

CF 2.452 GHz 500.0 ps/
(Marker

Type | Ref | Trc |
M1 1

1001 pts

Y-value |__Function |
-27.11 dBm
br M1 1 -17.41 dB
p2| M1 1 s | 4 db,
T
J

X-value | Function Result |

1.91ms

Date: 28.JUN.2023 17:04:32




